
~ PLUMMER 
~ 

1107-001-01 

March 4, 2020 

Texas Commission on Environmental Quality 
Applications Review and Processing Team 
Building F, Room 2101 
12100 Park 35 Circle 
Austin, Texas 78753 

Re: City of Laredo (CN600131908) 
Manadas Creek Wastewater Treatment Facility (RN109276402} 
Application for Renewal of Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0015501001 

To Whom It May Concern: 

On behalf of the City of Laredo, Plummer submits one original and three copies of a renewal application 
for the above-referenced permit. The application fee of $2,015.00 for the Domestic Wastewater Permit 
Application and has been submitted to the Texas Commission on Environmental Quality Cashier's Office 
[...]
Core Data Form Admin Rpt 1.0 Section 3.C

U.S. Geological Survey Map Admin Rpt 1.0 Section 13

Process Flow Diagram Tech Rpt. 1.0, Section 2.C

Site Drawing Tech Rpt. 1.0, Section 4

CITY OF LAREDO
MANADAS CREEK WASTEWATER TREATMENT FACILITY

TPDES PERMIT RENEWAL APPLICATION

TABLE OF ATTACHMENTS

B

A

No.

C

D



ATTACHMENT A

 Core Data Form 
 Admin Rpt 1.0 Section 3.C



TCEQ-10400 (04/15)                Page 1 of 2 

                              TCEQ Core Data Form  

 

For detailed instructions regarding completion of this form, please read the Core Data Form Instructions or call 512-239-5175. 
SECTION I: General Information  
 

1. Reason for Submission   (If other is checked please describe in space provided.) 
 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

 Renewal   (Core Data Form should be submitted with the renewal form)    Other       
2. Customer Reference Number (if issued) Follow this link to search 

for CN or RN numbers in  
Central Registry** 

3. Regulated Entity Reference Number (if issued) 

  CN 600131908   RN 109276402 
 

SECTION II: Customer Information 
 

4. General Customer Information         5. Effective Date for Customer Information Updates (mm/dd/yyyy)        
 
 

 New Customer                                                   Update to Customer Information                       Change in Regulated Entity Ownership            
Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                                           

The Customer Name submitted here may be updated automatically based on what is current and active with the 
Texas Secretary of State (SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

City of Laredo       
7. TX SOS/CPA Filing Number 

      

8. TX State Tax ID (11 digits) 

      

9. Federal Tax ID (9 digits) 

      

10. DUNS Number (if applicable) 

      

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  State  Other          Sole Proprietorship  Other:       

12. Number of Employees 
 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 
 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following:                                

Owner                                                       Operator                                   Owner & Operator                      
Occupational Licensee        Responsible Party                Voluntary Cleanup Applicant      

 
   Other:                                                     

15. Mailing  
Address:  

1110 Houston Street 

      

City  Laredo State  TX ZIP  78040 ZIP + 4  8019 

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 
N/A reads@ci.laredo.tx.us 
18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  956  ) 721-7302            (  956  )  721-7498   
 

SECTION III: Regulated Entity Information 
 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected below this form should be accompanied by a permit application)    

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated  in order to meet TCEQ Agency Data Standards (removal 
of organizational endings such as Inc, LP, or LLC.) 
22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

Manadas Creek Wastewater Treatment Plant 

 TCEQ Use Only 



23. Street Address of 
N/A 

the Regulated Entity: 
£No PO Boxes! 

City _IN!A I State I I ZIP I I ZIP +4 l 
24. County Webb 

n er lYSICa oca 1on escnpuon 1 no s ree a E t Ph . I L f D . f 'f t t dd 'd d ress IS prov1 e . 

25. Description to Located between FM 1472 and Interstate Highway 35, approximately 3,000 feet north 
Physical Location: ofthe intersection ofFM 1472 and Interstate Highway 35 

26. Nearest City State Nearest ZIP Code 

Laredo I TX J 78045 

27. Latitude (N) In Decimal: j27.5800 28. Longitude (W) In Decimal: I -99.5064 
Degrees Minutes Seconds Deorees Minutes Seconds 

29. Primary SIC Code (4 digits) 30. Secondary SIC Code (4 digits) 
31. Primary NAICS Code 32. Secondary NAICS Code 
i5 or 6 digits) (5 or 6 digits) 

4952 I 1221320 I 
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.) 

This facility primaril treats domestic wastewater. 

5816 Daugherty Ave. 
34. Mailing 

Address: 
City l Laredo l State I TX I ZIP I 78041 I ZIP+ 4 I 3337 

35. E-Mail Address: l rmia@ci.laredo.tx.us 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 956) 721·2000 I I ( 956) 721 -2001 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this 
form. See the Core Data Form instructions for additional guidance. 

D Dam Safety 0 Districts D Edwards Aquifer D Emissions Inventory Air D Industrial Hazardous Waste 

D Municipal Solid Waste 0 New Source Review Air 0 0SSF D Petroleum Storage Tank O PWS 

D Sludge D Storm Water D TitleVAir 0 Tires D Used Oil 

D Voluntary Cleanup 181 Waste Water D Wastewater Agriculture D Water Rights D Other: 

WQOOI 5501 001 

SECTION IV· P reparer Information . 
40. Name: I Jenni English I 41. Title: I Engineer in Training 

42. Telephone Number 43. Ext./Code 44. Fax Number 45. E-Mail Address 

( 512 ) 687-2 193 I I ( 512 ) 452-2325 I jenglish@plummer.com 

SECTION V: Authorized Signature 
46. By my signature below, I certify, to the best of my knowledge, that the information provided in this form is true and complete, and that I have 
signature authority to submit this form on behalf of the entity specified in Section II, Field 6 and/or as required for the updates to the I D numbers 
identified in field 39. 

Company: City of Laredo I Job Title: I Interim Co-City Manager 

Name(ln Print) : Robert A. Eads, ICMA-CM Phone: ( 956 ) 791-7302 

Signature: {2.o ~ ~~ Date: -di?/~4 
J 

TCEQ-10400 (04/15) Page 2 of 2 



ATTACHMENT B

 U.S. Geological Survey Map 
 Admin Rpt 1.0 Section 13





ATTACHMENT C

 Process Flow Diagram 
 Tech Rpt. 1.0, Section 2.C





ATTACHMENT D

 Site Drawing 
 Tech Rpt. 1.0, Section 4





POST-SUBMITTAL CORRESPONDENCE



 

 

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0015501001, 
EPA I.D. No. TX0137260, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: City of Laredo 
 1110 Houston Street 
 Laredo, Texas 78040 
 
Prepared By: Sonia Bhuiya 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-1205 

 
Date: August 28, 2020 
 
Permit Action: Renewal 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance.  

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a renewal of the existing permit that authorizes the discharge of treated domestic 
wastewater at an annual average flow not to exceed 4.75 million gallons per day (MGD) . 
The existing wastewater treatment facility serves The Manadas Creek. 

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site is located between Farm-to-Market Road 1472 and Interstate Highway 35, 
approximately 3,000 feet north of the intersection of Farm-to-Market Road 1472 and 
Interstate Highway 35, Laredo, in Webb County, Texas 78045.  

 
 Outfall Location:  

Outfall Number Latitude Longitude 

001 27.58 N 99.5064 W 
 
 The treated effluent is discharged to an unnamed tributary, thence to Manadas Creek, 

thence to Rio Grande Below Amistad Reservoir in Segment No. 2304 of the Rio Grande 
Basin. The unclassified receiving water use is minimal aquatic life use for unnamed 
tributary and Manadas Creek. The designated uses for Segment No. 2304 are primary 



City of Laredo TPDES Permit No. WQ0015501001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 2 
 

contact recreation, public water supply, and high aquatic life use. 
 
4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The Manadas Creek Wastewater Treatment Facility will be  an activated sludge process 
plant operated in the extended aeration mode.  Treatment units will include two bar 
screens, lift station, two aeration basins, two final clarifiers, two sludge digesters, two 
sludge drying beds, a belt filter press, and a UV disinfection system.  The facility has not 
been constructed. 
 
Sludge generated from the treatment facility is hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, City of Laredo landfill, Permit No. 1693B, in 
Webb County. The draft permit also authorizes the disposal of sludge at a TCEQ-
authorized land application site, co-disposal landfill, wastewater treatment facility, or 
facility that further processes sludge. 
 

5. INDUSTRIAL WASTE CONTRIBUTION 
 

The draft permit includes pretreatment requirements that are appropriate for a facility of 
this size and complexity. The Manadas Wastewater Treatment Plant (WWTP) does not 
appear to receive significant industrial wastewater contributions.  This WWTP is 
currently under construction and has not yet begun receiving wastewater for treatment. 
The permittee plans to divert some or all of the influent wastewater flow from its Zacate 
Creek WWTF to the Manadas Creek WWTF when construction is completed. The 
significant industrial wastewater contributions received at Zacate Creek WWTF will be 
received at the Manadas Creek WWTF.  
 

6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

Self-reporting data is not available since the facility is not in constructed. 
 
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

 
A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

 
The annual average flow of effluent shall not exceed 4.75 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 8,247 
gallons per minute. 

 
Parameter                 30-Day Average 7-Day          

Average 
Daily  

Maximum 
 mg/l lbs/day mg/l mg/l 
CBOD5 10 396 15 25 
TSS 15 594 25 40 
NH3-N 3 119 6 10 
Total Phosphorus (P) Report Report N/A  Report 
DO (minimum)  4.0 N/A N/A  N/A 
E. coli, CFU or MPN 126 N/A N/A 399 



City of Laredo TPDES Permit No. WQ0015501001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 3 
 

Parameter                 30-Day Average 7-Day          
Average 

Daily  
Maximum 

per 100 ml 
 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
 The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 

purposes.  An equivalent method of disinfection may be substituted only with 
prior approval of the Executive Director. 

 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 Two/week 
TSS Two/week 
NH3-N  Two/week 
Total P Two/week 
DO Two/week 
E. coli Daily 

 
C. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 
from the treatment facility is hauled by a registered transporter and disposed of 
at a TCEQ-permitted landfill, City of Laredo Landfill, Permit No. 1693B, in Webb 
County.  The draft permit also authorizes the disposal of sludge at a TCEQ-
authorized land application site, co-disposal landfill, wastewater treatment 
facility, or facility that further processes sludge. 

 
D.   PRETREATMENT REQUIREMENTS 

 
 

Permit requirements for pretreatment are based on TPDES regulations contained 
in 30 TAC Chapter 315 which references 40 CFR Part 403, General Pretreatment 
Regulations for Existing and New Sources of Pollution [rev. Federal Register/ 
Vol. 70/ No. 198/ Friday, October 14, 2005/ Rules and Regulations, pages 
60134-60798]. The permit includes specific requirements that establish 
responsibilities of local government, industry, and the public to implement the 
standards to control pollutants which pass through or interfere with treatment 
processes in publicly owned treatment works or which may contaminate the 
sewage sludge. This permit has appropriate pretreatment language for a facility 
of this size and complexity. 

 
The permittee has a pretreatment program which was approved by the 
U.S. Environmental Protection Agency (EPA) on December 29, 2005. This 
permit has appropriate pretreatment language for a facility of this size 
and complexity. The permittee is required, under the conditions of the 
approved pretreatment program, to prepare annually a list of industrial 



City of Laredo TPDES Permit No. WQ0015501001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 4 
 

users which during the preceding twelve months were in significant 
noncompliance with applicable pretreatment requirements for those 
facilities covered under the program. This list is to be published annually 
during the month of January in a newspaper of general circulation that 
provides meaningful public notice within the jurisdiction(s) served by the 
POTW.   

 
Effective December 21, 2023, the permittee must submit the pretreatment 
program annual status report electronically using the online electronic 
reporting system available through the TCEQ website unless the 
permittee requests and obtains an electronic reporting waiver. [rev. 
Federal Register/ Vol. 80/ No. 204/ Friday, October 22, 2015/ Rules and 
Regulations, pages 64064-64158]. 

 
The permittee is under a continuing duty to establish and enforce specific 
local limits to implement the provisions of 40 CFR §403.5, to develop and 
enforce local limits as necessary, and to modify the approved POTW 
pretreatment program as necessary to comply with federal, state, and 
local law, as amended. The permittee is required to effectively enforce 
such limits and to modify their pretreatment program, including the Legal 
Authority, Enforcement Response Plan, and/or Standard Operating 
Procedures, if required by the Executive Director to reflect changing 
conditions at the POTW. 

 
The permittee is required to develop technically based local limits 
(TBLLs) for the Manadas Creek WWTF and modify additional 
components of the pretreatment program as applicable as a result of the 
new TBLLs. The permittee shall submit to the TCEQ Pretreatment Team 
(MC148) of the Water Quality Division, within sixty (60) days of the 
commencement of discharge from the Manadas Creek WWTF, a 
written notification that a technical development of the new TBLLs, and 
other components of the pretreatment program will be submitted within 
twelve (12) months of the commencement of discharge from the 
Manadas Creek WWTF. The permittee shall demonstrate and certify 
that the new TBLLs will attain the Texas Surface Water Quality Standards 
[30 TAC Chapter 307] in water in the state, prevent pass through of 
pollutants, inhibition of or interference with the treatment facility, worker 